X-SERIES 38” COMBI
MANUAL DECK LIFT

Combi Deck bottom

section..

366004000 A 3



X SERIES 38” COMBI MULCH DECK PARTS LIST

PART DESCRIPTION PART NUMBER

1 | M10 x 30mm Bolt 02886000
2 | Dome Washer 08819900
3 |Key 09830600
4 | 5" Pulley 20869502
5 | Deck Drive Pulley Spacer 31328303
6 | 38” Deck Cover 149545900
7 | Deck Drive Belt A72 228000500
8 | D1850, 50” IBS/ 50” Mulch Top Pulley Spacer 183023100
9 | M8 Nyloc Nut 04920100
10 | M8 Washer 088003700
11 | Belt Retaining Bracket 301123800
12 | Sweeper Jockey Cap 31351101
13 | Jockey Pulley 20811500
14 | Jockey Wheel Spacer 18831600
15 | M8 x 35mm Bolt 01935700
16 | Reversed Mulch Deck Tension Plate Welded 328962400
17 | Universal Jockey Plate Pivot 183853800
18 | M8 x 45mm Bolt 02941000
19 | M8 x 20mm Bolt 018005700
20 | Deck Pick Up Plate 327879600
21 | X/'W 38” Combi Deck Welded Assembly 327878200
22 | M10 x 50mm Bolt 018002300
23 | M10 Half Nut 068000400
24 | 50” Mulch Link Rod 189515100
25 | 10mm ID Rose Joint Spacer 189505300
26 | X/W Series Mulch Deck Front Pivot Plate LH 301956900
27 | M10 Washer 088002400
28 | M10 Nyloc Nut 04886100
29 | Deck Front Pivot Spacer 189511500
30 | LH Bearing Bracket Rear 321227000

RH Bearing Bracket Rear 321227100
31 | 38”/44” Pivot Link Plate 307250200
32 | 4.8 x 10mm Pop Rivet 128000100
33 | Rubber Clamp Strip 541113000
34 | Rubber Flap 148988600
35 | 38" Combi Deck Rear Shaft Welded Assembly 327877700
36 | M8 x 25 x 3mm Washer 089418600
37 | Anti Scalp Wheel 149495800
38 | M8 x 70mm Bolt 02850700
39 | Bearing Spacer 189515800

JULY 2009




X SERIES 38” COMBI MULCH DECK PARTS LIST

40 | 38” Combi Deck Front Pivot Plate RH 541066700
41 | Deck Height Lever Pivot 18833700
42 | M10 Rose Joint 10872600
43 | M10 x 45mm Bolt 018005500
44 | Latch Pivot Bush 183521200
45 | Deck Cut Height Handle Bracket Bottom 541065800
46 | Deck Cut Height Bracket Welded Assembly 541119300
47 | Manual Deck Lift Trigger Welded Assembly 327878100
48 | Deck Cut Height Handle Cross Shaft 183842800
49 | 38" Combi Front Link Welded Assembly 327878001
50 | M8 x30mm Bolt 018001600
51 | 4mm E clip 07986100
52 | Manual Deck Lift Slide Plate 301965300
53 | Manual Deck Lift Slide Pin 183528801
54 | M5 Hex Nut 048001800
55 | Deck Lift Handle LH 149550500
56 | Manual Deck Lift Handle Welded Assembly 327877300
57 | Deck Lift Handle RH 149550400
58 | M5 x 35mm Countersunk Screw 028004300
59 | M5 x 30mm Countersunk Screw 028004000
60 | Deck Lift Handle Spring 259405900
61 | Deck Lift Trigger 149550601
62 | Aluminium Deck Bearing Housing Short 40503607
63 | Front Deck Bearing Housing 408020600
64 | Deck Slinger 30831500
65 | 15” Mulch Blade 16937900
66 | Caster Pivot Spacer 189510800
67 | 2.36 Shoulder Boss 18341000
68 | Deck Caster Bracket Assembly 328962200
69 | Caster Wheel Spacer 189511000
70 | Caster Axle 189510900
71 | Caster Wheel 148019400
72 | 38” Combi Deck Frame Welded Assembly 327877500
73 | 38” Combi Liner 148988500
74 | Plate for Mulch Liner 301956801
75 | Clamp Plate Welded Assembly 327874603
76 | Top Stiffener Welded Assembly 327874503
77 | M8 thread Handwheel 149552800
78 | Deck 17mm Shaft Clamp 301965900
79 | X/W Series Shaft Clamp 307252801
80 | Snowblade Spacer 183010800
81 | M6 x 20mm Bolt 019479400
82 | M6 Washer 089422200
83 | M6 nyloc nut 04920500

JULY 2009




84
85
86
87
88
89

X SERIES 38” COMBI MULCH DECK PARTS LIST

Scuff Wheel hub

15mm Rose Joint Spacer

50” Mulcher Top Pulley Spacer
Deck Tension Spring

M8 x 13 x 1Tmm Washer

M8 Shake proof Washer

178966100
189513700
1833520100

25906200
089422300
088003800

JULY 2009




